

**Mineral Services:** +(203) 5728810, 5728812 , 5728833  
**Alexandria Office:** 8 Fahmi Wissa St, Louran  
**Head Office** : (202) 27263000  
**E-mail** : [sgs\\_egypt@sgs.com](mailto:sgs_egypt@sgs.com)  
**Our Ref. No.** : MIN15-1195  
**Date** : 01<sup>st</sup> October 2015  
**Issuance** : Alexandria  
 Certificate No.:190201/ Ore00832

Page: 1 of 1

## CERTIFICATE OF ANALYSIS Pre-shipment

Pursuance of an order for inspection given to us by our principal "EGYPT GLOBE"

**SHIPPER** : Egypt globe  
**DESCRIPTION OF GOODS** : SALT IN 20 CONTAINERS  
**PLACE OF INSPECTION** : PORT SAID EAST

**WE CERTIFY THAT:-**

**QUALITY:**

**Sampling:** Samples were carried out by SGS Inspector (Code: 90278), identified as indicative samples drawn according to JIS M 8100/1984 method from bags on **13.09.2015** at Port Said East, Egypt (Outside Port), all the drawn samples were mixed thoroughly forming gross sample, which divided into (5) sub-samples, identified, sealed, labeled then distributed as follows:-

- **(2)** Sealed and labeled samples, sealed with SGS seals # P6236096, P6236097 retained by us for a period of ninety (90) days from sampling date unless written instructions received.
- **(2)** Sealed and labeled samples, sealed with SGS seal # P6236098, P6236099 for analysis proposes at SGS Mineral laboratory.
- **(1)** Sealed and labeled sample, sealed with SGS seal # P6236100 submitted to client's representative.

**Analysis:** Carried out at S.G.S Mineral Lab for sample identified as representative sample drawn by SGS inspector and sealed with SGS seal # P6236098, P6236099, where the results were as follows:

**Chemical Specification:-**

Element	Results %	Analysis Method
Moisture	3.61	<b>ASTM E534/2003</b>
Purity (as sodium chloride)	98.50	
Water Insoluble Matter	0.20	
SO <sub>4</sub> <sup>-</sup>	0.77	
Ca <sup>++</sup>	0.14	
Mg <sup>++</sup>	0.20	
CaSO <sub>4</sub>	0.68	
MgSO <sub>4</sub>	0.34	
MgCl <sub>2</sub>	0.28	
<b><u>Sieve Analysis:</u></b>		<b>ASTM E726/2006</b>
+ 4.0 mm	34.35	
+ 2.0 mm - 4.0 mm	42.72	
- 2.0 mm	22.93	

----- End of Certificate -----